



Test Report

No. QD902811/TX

Date: Mar. 25, 2009

Page 1 of 2

Qingdao Harbour Bridge Clothing,Co Ltd
Room 1605,D&D fortune Center,No. 182-6 Haier Road,Qingdao,China

The following sample(s) was/were submitted and identified by the client as:

Sample Description : One sample of woven pants in navy with hook and bar

Buyer : Niche-direct.com

Style No. : Trousers slim, classic, sturdy

Order No. : UK 15-1

Manufacturer : Qingdao Harbour Bridge Clothing,Co Ltd

Country of Destination : UK

Test Performed : Selected test(s) as requested by applicant

* * * * *

Sample Receiving Date : MAR. 23, 2009

Test Performing Date : MAR. 23, 2009

Test Result(s) : For further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Ltd

Ivy Qin (Account Executive)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request at www.sgsgroup.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgsgroup.com/e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdictional issues established therein. Any holder of this document is advised that information contained herein relates to the Company's finding at the time of its intervention only and within the limits of its terms of condition of its. The Company's sole responsibility is to its Client and this document does not constitute a part of a transaction from exempting all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this certificate refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SGS-CSTC Standard Technical Service Co., Ltd. 11/F, BGS Center, No. 148, Chuoshou Road, Hi-Tech Industrial Park, Qingdao, China P.O. 266101 t(+86 632) 83384403-223 f(+86 632) 83384268 www.cn.sgsgroup.com
Qingdao Branch Testing Center- Textile Laboratory 中国·青岛·高科工业园148号海信中心十一楼 电话 266101 t(+86 632) 83384403-223 f(+86 632) 83384268 e qd.china@sgsgroup.com



Test Report

No. QD902811/TX

Date: Mar. 25, 2009

Page 2 of 2

Test Result

Attachment Strength of Hook & Bar (Ref. BS EN 71 Part 1: 1998)

Requirement: Samples shall not detach under a force of 90N held for a duration of 10 sec.

Attachment Strength (kgf)

Specimens	1	
	<u>Hook</u>	<u>Bar</u>
	90	90

Conclusion: The submitted sample complies with the requested test requirement.

End of Report

This document is issued by the Company, subject to its General Conditions of Service printed overleaf, available on request at www.sgsgroup.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgsgroup.com/e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdictional issues established therein. Any holder of this document is advised that information contained herein relates to the Company's finding at the time of its intervention only and, within the limits of its jurisdiction, the Company's sole responsibility is to its Client and this document does not constitute a guarantee or a confirmation from assuming all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

BGB-CBTC Standard Technical Service Co., Ltd. | 1/F, BGB Center, No. 148, Chu Zhou Road, Hi-Tech Industrial Park, Qingdao, China | P.O. 266101 | t(+86 632) 83384403-223 | f(+86 632) 83384268 | www.cn.sgsgroup.com
 Qingdao Branch Testing Center- Textile Laboratory | 中国·青岛·高科工业园148号海信中心一楼 | 电话 266101 | t(+86 632) 83384403-223 | f(+86 632) 83384268 | www.cn.sgsgroup.com